Villager’spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s): 1/9
BC 1900 S - Gear Case Ass’ y
1
6 \4\/®/®
—a ©
10—
11—
4\4, t b
12—
13—
14—
15—eb
16_@
17‘—@
15— &
b
20—
No | Code Name Qty | No | Code Name Qty
A | 24780 |Gear Case Ass’y 24
1 Stop Ring 26 1 25
2 Stop Ring 10 1| 26
3 Bearing 6000-2RS/P6 1 27
4 Bearing 6000/P6 2 | 28
5 Pinion 1 29
6 Screw M5X20 1] 30
7 31
8 Screw M5X 12 4 32
9 Bolt M5X12 1] 33
10 Gear Case 1 34
11 | 10850 |Safety Guard 1| 35
12 Gear 1 36
13 Gear Shaft 1| 37
14 Bearing 6002—2RS/P6 1| 38
15 Stop Ring 32 1 39
16 | 22035 [Holder A 1 | 40
17 | 22036 |HolderB 1 41
18 Washer 10 1 | 42
19 | 010841 |Left Nut 1 43
20 Pin 2X16 1| 44
21 45
22 46
23 47




Villager’spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s): 2/9
BC1900S-B
1—_
2 \___
3

— 4

)

—35

—06
—
S — §
9

No | Code Name Qty | No | Code Name Qty
B 24
1 | 026014 |Rubber Ringer 1 25
2 | 026013 [Handgrip 1 26
3 Lock Bolt 1 27
4 Cap, upper 1 28
5 Bracket 1 29
6 Spring 1 30
7 Eddy Seat 1 31
8 Cap, Lower 1 32
9 | 26011 |Screw M5*20 2 | 33
10 34
11 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47




Villager’spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s): 3/9
BC1900S-C
No | Code Name Qty | No | Code Name Qty
C Clutch Comp. 1 24
1 | 013481 |Clutch Drum Comp. 1 25
2 10723 |Stop Ring 35 1 26
3 | 10771 |Bearing 6202-2RZ/P6 1| 27
4 Stop Ring 15 1 28
5 | 036806 |Clutch Case 1 29
6 Bolt M6X20 4 | 30
7 Stop Ring 37 1 31
8 Hang Ring 1 32
9 32512 [Hang Handle 1| 33
10 Bolt M6X20 3| 34
11 Washer 3 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47




Villager’spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s): 4/9
BC1900S - D
‘___5
*—4
—3
—D
2 —*
1—
6"
No | Code Name Qty | No | Code Name Qty
D Ring for Limit Ass'y 1 24
1 Handgrip 1 25
2 Washer 6 1| 26
3 Ring for Limit 1 27
4 Spring 1 28
5 Bolt M6X50 1| 29
6 Nut M6 1| 30
7 31
8 32
9 33
10 34
11 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47




Villager'spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s): 5/9
BC1900S-E
No | Code Name Qty | No | Code Name Qty
E 24781 24
1 Rubber Cover 6 25
2 Oil-bearing 6 26
3 Drive Shaft 1 27
4 Pipe 1 28
5 29
6 30
7 31
8 32
9 33
10 34
11 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47




Villager’spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s): 6/9
BC 1900S - F
F
ﬂ\ 1 _ 2
g
|
4
e
/
10~ g
11 /ﬁ
No | Code Name Qty [ No | Code Name Qty
F 24
1 Blade Cover 1 25
2 Bolt M5*10 1 26
3 Guard Ass’ y 1 27
4 Screw M5*12 2 28
5 Safety guard bracket 1 29
6 Safety Guard 1 30
7 Screw ST4. 2X 16 1 31
8 Guard Ass’ y 1 32
9 Guard 1 33
10 Screw ST4. 2X 16 2 | 34
11 Blade 1 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47




Villager’spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s):

7/9

BC 1900S - G,H,1,J,K,L

4 3 o

No | Code Name Qty | No | Code Name Qty
G | 026012 [Lever Ass’ y

1 Box, Left 1
2 Stop Button Comp. 1
3 Cable Comp. 1
4 Bolt M5*30 1
5 Washer 5 1
6 Bolt ST3.5*%13 4
7 Box, Right 1
8 Handgrip 1
9 Spring 1
10 Handgrip 1
H | 36757 [Harness Ass’y 1
| 17131 |Blade 1
J Blade Cover 1
K Wire Clamp Band 2
L 13485 [Holder Ass’ y 1
1 13483 |Harness Clamp 1
2 Clamp 1
3 Screw M5X20 1
4 Nut M5 1




Villager’spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s):  8/9
BC 1900 S - Engine

No | Code Name Qty | No Code Name Qty
1 Screw M5X12-9. 8—DZ 1 25 Rubber Washer 2
2 Washer 1| 26 020854  [Crank Case 1
3 Start Rope Reel 1| 27

4 Rope 1 28 Pin B4X10 2
5 Recoil Spring 1| 29 020855 |Oil—seal 15x30x7 1
6 Start Cover Ass’ y 1 30 Screw M5X30 4
7 Start Handle 1 | 31 |32516/19829(Fly Wheel 1
8 Ring 1 32 Washer 8 1
9 Screw M5X20 5 33 [32516/17747|Stator 1
10 | 030523 |Stand 1| 34 Bolt M5X20 2
11 Rubber Cover 1 | 35 013512 |Cord Comp. 1
12 | 013531 |Gasket 1| 36 Washer B 2
13 | 017937 [Nut M8 1 37 Spring 1
14 | 13507 |Start Claw 1 38 10883 Expander 2
15 | 20853 [Start Spring 1 39 Washer 2
16 | 013508 |Start Reel 1 | 40 24167 Screw Pin 2
17 Stop Ring 4 1 41 036805 Fan Cover 1
18 | 013461 |Qil-seal 12x22x7 1| 42 Bolt M5X25 4
19 | 017556 |Crank Case 1 43 Washer 8 1
20 | 013532 |Gasket 1| 44 013538 [Bearing 1
21 | 10771 |Bearing 6202/P6 2 45 013494 Ring 2
22 | 013537 |Crank Shaft 1 | 46 013539 [Piston 1
23 | 032478 |Key 3X13 1 47 013540 Piston Pin 1
24 Pin B5X 12 2 | 48 Bolt M5X12 3




Villager’spare parts

EXPLODED PARTS LIST

Year: 2014

Page(s):

9/9

BC 1900 S - Engine

No | Code Name Qty | No | Code
49 | 013541 |Piston Ring 2 97
50 | 013495 |Gasket 1 98
51 | 013542 |Cylinder 1 99
52 Screw M5X20 4 |100
53 | 013499 [Guide Cover Ass’ y 1 |]101
54 | 10866 |Spark Plug 1 |102
55 Spring 1 ]103
56 Plug Cap 1 | 104
57 Cap 1 ]105
58 | 013498 |Cover 1 | 106
59 Plug 1 |107
60 | 020861 |Gasket 1 |108
61 | 013513 |Muffler 1 |109
62 Bolt 2 | 110
63 Nut M6 2 | 111
64 | 013505 |Muffler Cover 1 |112
65 | 013504 |Gasket 1 |113
66 | 013503 |Admitting Pipe 1 |114
67 | 013502 |Gasket 1 | 115
68 | 13501 |Carburetor 1 | 116
69 Screw ST2. 9X6. 5 1 |117
70 Washer 3 1 |118
71 Choke Handle 1 |119
72 | 020856 |Inside Cover 1 ]120
73 Choke 1 |121
74 Baffle 1 |122
75 Screw M5X18 1 |123
76 Screw M5 X 25 2 | 124
77 Screw M5X55 2 | 125
78 | 010888 |Filter Net 1 |126
79 Inside Cover 1 | 127
80 Screw M5X20 1 ]128
81 | 013511 (Outside Cover 1 |129
82 Screw M5 X16 3 | 130
83 | 13500 |[Starter 1 | 131
84 | 010871 |Cleaner Cover 1 ]132
85 | 13509 (Fuel Pipe 1 |133
86 | 020857 |Plug 1 |134
87 | 13510 (Fuel Pipe 1 | 135
88 | 013486 |Fuel Tank 1 |136
89 Fuel Tank Lid 1 | 137
90 Gasket 1 |138
91 Airscoop 1 1139
92 Inside Cover 1 |140
93 Lid 1 |141
94 Chain 1 |142
95 | 010886 [Fuel Tank Lid COMP. 1 | 143
96 144




